
Interoffice Memorandum 

December 19, 2017 

TO: Mayor Teresa Jacobs 
and Board of County Commissioners 

FROM: Raymond E. Hanson, P. E., Director~~ 
Utilities Department ~a. fl.lrl.f J-4--A NSo,-.., 

SUBJECT: BCC Agenda Item - Consent Agenda 
January 9, 2018 BCC Meeting 
Amended Consent Order between the State of Florida Department 
of Environmental Protection and Orange County - OGC File No. 
14-0475 
Contact Person: Michael J. Hudkins, P. E., Manager 

Utilities Water Reclamation Division 
407-254-9685 

The Eastern Water Reclamation Facility (EWRF) currently operates under a Florida 
Department of Environmental Protection (FDEP)-issued Consent Order that provides 
the facility with specific interim effluent quality and effluent flow limitations during the 
construction of the on-going EWRF expansion project. The construction activities 
require certain treatment basins to be temporarily placed out-of-service. Under 
certain conditions, when the treatment basins are out-of-service the interim effluent 
limits will be exceeded. 

This amendment to the Consent Order revises the annual average, monthly, and 
weekly interim effluent limits for total phosphorus and imposes annual average, 
monthly, and weekly interim effluent limits for total nitrogen. In addition to the 
amended effluent limits, this amended Consent Order modifies the dates for 
compliance to allow for construction delays and provide time for the newly 
constructed treatment trains to operate efficiently and account for the longer 
averaging period for the annual average interim limits. 

Orange County Attorney's Office staff reviewed the amended Consent Order 
prepared by FDEP and has approved it as to form. · Utilities Department staff 
recommends approval. 

Action Requested: Approval and execution of Amended Consent Order 
between the State of Florida Department o( 
Environmental Protection and Orange Co~nty - OCG 
File No. 14-0475. 

All Districts. 



BEFORE THE STATE OF FLORIDA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION 

STATE OF FLORIDA DEPARTMENT ) 
OF ENVIRONMENTAL PROTECTION ) 

) 
v. ) 

) 
ORANGE COUNTY ) _________ ), 

IN THE OFFICE OF THE 
CENTRAL DISTRICT 

I 
OGC FILE NO. 14-0475 

AMENDED CONSENT ORDER 

This amended Consent Order (" Order") is entered into between the State of Florida 

Department of Environmental Protection (the "Department") and Orange County, a charter 

county and political subdivision of the State of Florida ("Respondent"), to reach settlement of 

certain matters at issue between the Department and Respondent. 

The Department finds and Respondent admits the following set forth in paragraphs 1 

through 3: 

1. The Department is the administrative agency of the State of Florida having the 

power and duty to protect Florida's air and water resources and to administer and enforce the 

provisions of Chapter 403, Florida Statutes ("F.S."), and the rules promulgated and authorized 

in Title 62, Florida Administrative Code ("F .AC."). The Department has jurisdiction over the 

matters addressed fu this Order. 

2. Respondent is a person within the meaning of Section 403.031(5), F .S. 

3. Respondent owns and operates the Eastern Regional Water Reclamation Facility, 

a 19 million gallon per day ("MGD") annual average daily flow(" AADF") permitted capacity 

advanced domestic wastewater treatment(" AWT") plant which includes three parallel 

treatment trains consisting of odor control, mechanical influent screening, grit removal, 
' 

activated ·sludge/ advanced wastewater treatment with nutrient removal, chemical feed 

facilities, secondary clarification, tertiary filtration and chlorination with aerobic digestion, and 

thickening and dewatering of residuals that discharge to the following: (a) a 6.2 MGD AADF 

permitted capacity wetland system ("R-003"), to be increased to 12.2 MGD AADF; (b) the 

APPROVED BY ORANGE  
COUNTY BOARD OF COUNTY 
COMMISSIONERS 

BCC Mtg. Date: January 9, 2018



DEP vs. Orange County 
Consent Order, OGC No. 14-0475 
2JPage 

Econlockhatchee River ("D-001"); (c) a 2.5 MGD AADF permitted capacity rapid infiltration 

basin ("RIB') system; ( d) a 13.0 MGD AADF permitted capacity industrial reuse system at the 

Curtis H. Stanton Energy Center; and (e) a 5.75 MGD AADF permitted capacity slow-rate 

public access reuse system ("R-004") ("Facility"). Respondent operates the Facility in 

accordance with Wastewater Permit No. FL0038849 ("Permit"), which was issued on October 

24, 2014, expires on October 23, 2019, This Permit includes the Respondent's intent to expand 

the Facility from a 19 MGD AADF plant to a 24 MGD AADF, and improve the Facility's 

overall treatment performance ("Phase V Improvements"). The Facility is located at 1621 

South Alafaya Trail, Orlando, in Orange County, Florida (the "Property"). Respondent owns 

the Property on which the Facility is located. 

4. The Department finds that the following violation(s) occurred: 

a) In December 2012, January 2014, and February 2014, the Facility exceeded 

the Permit's limit of 0.4 milligrams per liter ("mg/L") for maximum Total Phosphorus ("TP") 

. by 1.1 mg/L, 1.34 mg/L (0.89 mg/L (Department sample result)), and 0.72 mg/L, respectively, 

which are violations of Section 403.161(1)(b), F.S., and Rules 62-4.030 and 62-620.300(5), F.A.C. 

b) From January 2014 through March 2014, the Facility exceeded the Permit's 

limit of 0.3 mg/L for weekly average TP by 0.6 mg/L, 0.48 mg/L, and 0.37 mg/L, respectively, 

which are violations of Section 403.161(1)(b), F.S. and Rules 62-4.030 and 62-620.300(5), F.A.C. 

· c) In December 2012 and from January 2014 through April 2014, the Facility 

exceeded the Permit's limit of 0.25 mg/L for monthly average TP by 0.38 mg/L, 0.54 mg/L, 

0.48 mg/L, 0.29 mg/L, and 0.26 mg/L, respectively, which are violations of Section 

403.16l(l)(b), F.S. and Rules 62-4.030 and 62-620.300(5), F.A.C. 

d) From December 2012 through May 2013, the Facility exceeded the 

Permit's limit of 0.2 mg/L for annual average TP by 0.3 mg/Land 0.25 mg/L, respectively, 

which are violations of Section 403.161(1)(b), F.S. and Rules 62-4.030 and 62-620.300(5), F.A.C. 



DEP vs. Orange County 
Consent Order, OGC No. 14-0475 
3IPage 

e) From December 2012 through November 2013 and April 2014, the Facility . 

exceeded the Permit's limit of 6.2 MGD for annual average flow to R-003 by 9.0 MGD, 8.7 

MGD, 8.0 MGD, 7.8 MGD, 7.9 MGD, 7.9 MGD, 8.0 MGD, 8.0 MGD, 7.6 MGD, 6.7 MGD, 6.3 

MGD, 6.8 MGD, and 6.5 MGD, respectively, which are violations ofSection403.16l(l)(b), F.S. 

and ~ules 62-4.030, 62-620.400(3)(b), and 62-610.810(5), F.A.C. 

f) From August 2017 through October 2017, the Facility exceeded this 

Order's interim limit of 0.35 mg/L for annual average TP by 0.36 mg/L, 0.40mg/L, and 0;45 

mg/L, respectively, which are violations of Section 403.161(1)(b), F.S. and Rules 62-4.030 and 

62-620.300(5), F.A.C. 

g) In July 2017 and August 2017, the Facility exceeded this Order's interim 

limit of 0.65 mg/L for monthly average TP by 0.69 mg/L and 0.79 mg/L, respectively, which 

are violations of Section 403.161(1)(b), F.S. and Rules 62-4.030 and 62-620.300(5), F.A.C. 

h) From January 2017 through June 2017, September 2017, and O~tober 

2017, the Facility exceeded the R-003 Permit limit of 6.0 mg/L for annual average Total 

Nitrogen ("TN") by 6.1 mg/L, 6.1 mg/L, 6.2 mg/L, 6.3 mg/L, 6.3 mg/L, 6.1 mg/L, 6.1 

mg/L, and 6.3 mg/L, respectively, which are violations of Section 403.161(1)(b), F.S. and 

Rules 62-4.030 and 62-620.300(5), F.A.C. 

i) In August 2015 and June 2016, the Facility exceeded the R-003 Permit 

limit of 7.5 mg/L for monthly average TN by 8.7 mg/Land 7.6 mg/L, respectively, which 

are violations of Section 403.161(1)(b), F.S. and Rules 62-4.030 and 62-620.300(5), F.A.C. 

j) In August 2015, July 2016, and September 2017 the Facility exceeded the 

R-003 Permit limit of 9.0 mg/L for weekly average TN by 9.8 mg/L, 9.6 mg/L, and 9.1 mg/L, 
[...]
make all payments required by this Order by County check or on-line payment. County 

check shall be made payable to the "Department of Environmental Protection" and shall 

include both the OGC number assigned to this Order and the notation "Ecosystem 

Management and Restoration Trust Fund." Ortline payments can be made by going to the 

DEP Business Portal at http://www.fldepportal.com/ go /pay/ 

13. Except as otherwise provided, all submittals and payments required by this 

Order shall be sent to Compliance Assurance Program, Department of Environmental 

Protection, Central District Office, 3319 Maguire Boulevard, Suite 232, Orlando, Florida 32803-

3767. 

14. Respondent shall allow all authorized representatives of the Department access 

to the Facility and the Property at reasonable times for the purpose of determining compliance 

with the terms of this Order and the rules and statutes administered by the Department. 

15. In the event of a sale or conveyance of the Facility or of the Property upon which 

the Facility is located, if all of the requirements of this Order have not been fully satisfied, 

Respondent shall, at least 30 days prior to the sale or conveyance of the Facility or Property, 

(a) notify the Department of such sale or conveyance, (b) provide the name and address of the 

purchaser, operator, or person(s) in control of the Facility, and (c) provide a copy of this Order 

with all attachments to the purchaser, operator, or person(s) in control of the Facility. The sale 

or conveyance of the Facility or the Property does not relieve Respondent of the obligations 

imposed in this Order. 

16; If any event, including administrative or judicial challenges by third parties 

unrelated to Respondent, occurs which causes delay or the reasonable likelihood of delay in 

complying with the requirements of this Order, Respondent shall have the burden of proving 

the delay was or will be caused by circumstances beyond the reasonable control of Respondent 



DEP vs. Orange County 
Consent Order, OGC No. 14-0475 
SI Page 

and could not have been or cannot be overcome by Respondent's due diligence. Neither 

economic circumstances nor the failure of a contractor, subcontractor, materialman, or other 

agent ( collectively referred to as "contractor") to whom responsibility for performance is 

delegated to meet contractually imposed deadlines shall be considered circumstances beyond 

the control of Respondent (unless the cause of the contractor's late performance was also 

beyond the contractor's control). Upon occurrence of an event causing delay, or upon 

becoming aware of a potential for delay, Respondent shall notify the Department by the next 

working day and shall, within seven calendar days notify the Department in writing of (a) the 

anticipated length and cause of the delay, (b) the measures taken or to be taken to prevent or 

minimize the delay, and (c) the timetable by which Respondent intends to implement these 

measures. If the parties can agree that the delay or anticipated delay has been or will. be 

ca used by circumstances beyond the reasonable control of Respondent, the time for 

performance hereunder shall be extended. The agreement to extend compliance must identify 

the provision or provisions extended, the new compliance date or dates, and the additional 

--- - measures Respondent must take to avoid or minimize the cfelay, ifim.Y: -FailureofResponaenf --­

to comply with the notice requirements of this paragraph in a timely manner constitutes a 

waiver of Respondent's right to request an extension of time for compliance for those 

circumstances. Respondent and the Department acknowledge that the Phase V Improvements 

were subject to the Respondent's bidding requirements and a contractor has been selected 

pursuant to that process. Respondent has received two bid protests petitions from parties who 

submitted bids but were not selected. Respondent and the Department acknowledge that the 

bid protests qualify as events causing delay and such delay is beyond the reasonable control of 

Respondent Respondent may request one or more extensions of time for compliance with the 

terms of this Order due to the pendency of the bid protests. 

17. The Department, for and in consideration of the complete and timely 

performance by Respondent of all the obligations agreed to in this Order, hereby conditionally 

waives its right to seek judicial imposition of damages or ci~il penalties for the violations 



DEP vs. Orange County 
Consent Order, OGC No. 14-0475 
9IPage 

described above up to the date of the filing of this Order. This waiver is conditioned upon 

Respondent's complete compliance with all terms of this Order. 

18. This Order is a settlement of the Department's civil and administrative authority 

arising under Florida law to resolve the matters addressed herein. This Order is not a 

settlement of any criminal liabilities which may arise under Florida law, nor is it a settlement 

of any violation which may be prosecuted criminally or civilly under federal law. Entry of 

this Order does not relieve Respondent of the need to comply with applicable federal, state, or 

local laws, rules, or ordinances. 

·19. The Department hereby expressly reserves the right to initiate appropriate legal 

·action to address any violations of statutes or rules administered by the Department that are 

not specifically resolved by this Order. 

20. Respondent is fully aware that a violation of the terms of this Order may subject 

Respondent to judicial imposition of damages, civil penalties up to $10,000.00 per day per 
-,:;, 

violation, and criminal penalties. 

21. Respondent acknowledges and waives its right to an administrative hearing 

pursuant to sections 120.569 and 120.57, F.S., on: the terms of this Order. Respondent also 

acknowledges and waives its right to appeal the terms of this Order pursuant to section 120.68, 

F.S. 

22. Electronic signatures or other versions of the parties' signatures, such as .pdf or 
' 

facsimile, shall be valid and have the same force and effect as originals. No modifications of 

the terms of this Order will be effective until reduced to writing, executed by both Respondent 

and th~ Department, and filed with the clerk of the Department. 

23. The terms and conditions set forth in this Order may be enforced in a court of 

competent jurisdiction pursuant to sections 120.69 and 403.121, F.S. Failure to comply with the 

terms of this Order constitutes a violation of section 403.161(1)(b), F.S. 

24. This Consent Order is a final order of the Department pursuant to section 

120.52(7), F.S., and it is final and effective on the date filed with the Clerk of the Department 

unless a Petition for Administrative Hearing is filed in accordance with Chapter 120, F.S. 



DEP vs. Orange County 
Consent Order, OGC No.14-0475 
lOIPage 

25. Upon the timely filing of a petition, this Consent Order will not be 

effective until further order of the Department.Rules referenced in this Order are 

available at http://www.dep.state.fl.us/legal/Ru1es/rulelist.hbn 

FOR THE RESPONDENT: 

LN~Teresa Jacobs : 
Title: County Mayor , 
Orange County 

Date: /. q. 18 





Exhibit A- Phase V Improvements 

Below is the discussion of the Phase V Improvements for OCUD /Eastern WRF: 

Existing system: An existing 19 MGD annual average daily flow (AADF) permitted capacity 
advanced wastewater treatment facility with Class I reliability, expanding to 24.0 MGD. The 
existing facility consists of three (3) parallel treatment plants with a common preliminary 
treatment structure and effluent pump station. The treatment processes include odor control, 
mechanical influent screening, grit removal, activated sludge/ advanced wastewater 
treatment with nutrient removal, chemical feed facilities, secondary clarification, tertiary 
filtration, chlorination, thickening and dewatering of biosolids. Previous construction 
included a 5.0 MGD step-feed Biological Nutrient Removal (BNR), Basin 7, activated sludge 
treatment train and a 125 foot-diameter clarifier, Clarifier 10. 

The -008 permit included Phase V construction with additional filtration, the new Clarifier 
11, and disinfection facilities, as well as other improvements included in the November 2011 
preliminary engineering report This permit authorizes construction of a new secondary 
effluent reject pump station for flow equalization, flocculation chamber (future splitter box) 
overflow pumping, and flow to and from the reject pond. Upon completion of this 
construction the facility permitted capacity will be increased from 19.0 to 24.0 MGD AADF. 

Proposed Changes: The new permit (-009) will include the completion of Phase V 
construction, including addition of supplemental carbon in order to rerate from 19.0 to 24.0 
MGD and to meet the concentration limits for CBOD5, TSS, TN and TP - 5.0 mg/L, 5.0 
mg/L, 3.0 mg/L, and 0.34 mg/L, respectively. Additional aeration will be added to Phase 
I/II and Phase ill BNR systems. The Phase I/II and ill systems are de-rated to 8.0 and 9.0 
MGD, respectively. The Phase N modified step feed BNR will be rerated from 7.0 to 9.0 
MGD by addition of a second 125 foot diameter Secondary Clarifier (No. 11), supplemental 
carbon addition, and use of the disinfection facilities built in the last permit cycle. This 
permit includes all associated electrical, instrumentation, piping, valving, and 
appurtenances. This permit includes authorization to construct/install a centrifuge 
dewatering system for biosolids. 



DRAFf 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT- PART A 

When Completed mail this report to: Department of Environmental Protection, Wastewater Compliance Evaluation Section, MS 3551, 2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMITTEENAME: 
MAILING ADDRESS: 

FACILITY: 
LOCATION: 

COUNTY: 
OFFICE: 

Orange County Utilities Department 
9150 Curry Ford Road 
Orlando, Florida 32825 

OCUD/EastemRegional WRF 
1621 S Alafaya Trail 
Orlando, FL 32828-8702 

Orange 
Central District 

Parameter Quantity or Loading 

Flow (Discharge from wetlands) Sample 
Measurement 

PARM Code 50050 y Permit Report 
Mon. Site No. EFF-1 Reauirement (An.Avg.) 
Flow (Discharge from wetlands) Sample 

Measurement 
PARM Code 50050 I Permit ·Report 
Mon. Site No. EFF-1 Reauirement (Mo.Ave.) 
Nitrogen, Total Sample 

Measurement 
PARM Code 00600 y Permit 
Moil. Site No. WEP-1 Reauirement 
Nitrogen, Total Sample 

Measurement 
PARM Code 00600 p Permit 
Mon. Site No. WEP-1 Reouirement 
Phosphorus, Total (as P) Sample 

Measurement 
PARM Code 00665 y P,ermit 
Mon. Site No. WEP-1 Reauirement 
Phosphorus, Total (as P) Sample 

Measurement 
PARM Code 00665 p Permit 
Mon. Site No. WEP-1 Requirement 

PERMIT NUMBER: 

LIMIT: 
CLASS SIZE: 
MONITORING GROUP NUMBER: 
MONITORING GROUP DESCRIPTION: 
RE-SUBMITTEDDMR: 0 
NO DISCHARGE FROM SITE: 0 
MONITORING PERIOD From: 

FL0038849-009-DWIP 

Interim for Consent Order 
MA 
D-001 

Expiration Date: 

REPORTFREQUENCY: 
PROGRAM: 

Big Econ. Discharge from wetlands, including Influent 

________ To: 

Units Quality or Concentration Units No. Frequency of 
Ex. Analvsis 

MGD Continuous 

MGD Continuous 

2.2 mg/L Weekly 
(An.Avg.) 

4.4 3.3 2.75 mg/L Weekly 
(Max.) CWk.Avg.) (Mo.Avg.) 

0.35 mg/L Weekly 
(An.Avg.) 

1.8 1.3 0.65 mg/L Weekly 
(Max.) CWk.Avg.) (Mo.Avg.) 

TBD-DRAFf 

Monthly 
Domestic 

Sample Type 

Meter 

Meter 

24-hrTPC 

24-hrTPC 

24-hrTPC 

24-hrTPC 

I certify under penalty oflaw that this document and all attachments were prepared under my direction or supervision in accordance with a system designed to assure that qualified personnel properly gather and evaluate 
the information submitted. Based on my inquiry of the person or persons who manage the system, or those persons directly responsible for gathering the information, the information submitted is, to the best ofmy 
knowledge and belief, true, accurate, and complete. I am aware that there are significant penalties for submitting false information, including the possibility of fine and imprisonment for knowing violations. 

NAME/rI1LE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT SIGNATURE OF PRINCIPAL EXECUTIVE OFFICER OR AUTHORIZED AGENT TELEPHONE NO DATE (mm/dd/yyyy) 

-.. 

COMMENT AND EXPLANATION OF ANY VIOLATIONS (Reference all attachments here): 

1 
ISSUANCE/REISSUANCEDA TE: 
DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit- Permit expiration DEP Form 62-620.910(10), Effective Nov. 29, 1994 



FACILITY: OCUD/Eastern Regional WRF 
Interim for Consent Order 

Parameter 

Ammonia, Unionized (as NH3) Sample 
Measurement 

PARM Code 00619 y 'Permit 
Mon. Site No. WEP-1 . Reauirement 
pH Sample 

Measurement 
PARM Code 00400 p P!)rmit 
Mari. Site·No. WEP-1 Reauirement · 
Oxygen, Dissolved (DO) Sample 

Measurement 
PARMCode 00300 p Permit 
Mon: Site No. WEP-1 Reauirement 
Flow (Total through plant) Sample 

Measurement 
PARM Code 50050 Q Permit 
Mon. SiteNo .. FLW-1 Reauirement 
Flow (Total through plant) Sample 

Measurement 
PARM Code 50050 R Permit 
Mon. Site No. FLW-1 Reauirement 
Percent Capacity, (TMADF/ Sample 
Permitted Capacity) x I 00 Measurement 
PARM Code 00180 1 Permit 
Mon. Site No. FLW-1 Reauirement 
BOD, Carbonaceous 5 day, 20C Sample 
(Influent) Measurement 
PARM Code 80082 G Permit 
Mon. SiteNo. INF-I IReouirement 
Solids, Total Suspended (Influent) Sample 

Measurement 
PARM Code 00530 G Permit 
Mon. Site No. INF-I Reauirement 

Sample 
Measurement 
Permit 
Reauirement 
Sample 
Measurement 
Permit 
Reauirement 

ISSUANCE/REISSUANCEDA TE: 

DRAFf 
DISCHARGE MONITORING REPORT- PART A (Continued) 

MONITORING GROUP NUMBER: D-001 
MONITORING PERIOD From: 

Quantity or Loading Units Quality or Concentration 

·0:02 
(An.Avg:) 

6.0 
(Min.) 

Report 
(Min.) 

24.0 MGD 
(An.Avg.) 

Report Report MGD 
(Qt.Avg.) (Mo. Avg.) 

2 

DMR EFFECTIVE DATE: 1st day of the 2nd month following effective date of permit- Permit expiration 

PERMIT NUMBER: FL003 8849-009-DW IP 
To: 

Units No. Frequency of Sample Type 
Ex. Analvsis 

mg/L Weekly Calculated. 

8.5 s.u. Monthly Grab 
(Max.) 

mg/L Monthly Grab 

Continuous· Flow Totalizer 

Continuous Flow Totalizer 

Report percent Monthly Calculated 
(Mo.Avg.) 

Report mg/L Daily; 24 hours 24-hrFPC 
(Max.) 

Report mg/L Daily; 24 hours 24-hrFPC 
(Max.) 

DEP Form 62-620.910(10), Effective Nov. 29, 1994 



DRAFT 
DEPARTMENT OF ENVIRONMENTAL PROTECTION DISCHARGE MONITORING REPORT-PART A 

When Completed mail this report to: Department ofEnvironrnental Protection, Wastewater Compliance Evaluation Section, MS 3551, 2600 Blair Stone Road, Tallahassee, FL 32399-2400 

PERMITTEENAME: 
MAILING ADDRESS: 

FACILITY: 
LOCATION: 

COUNTY: 
OFFICE: 

Orange County Utilities Department 
9150 Curry Ford Road 
Orlando, Florida 32825 

OCUD/Eastern Regional WRF 
1621 S Alafaya Trail 
Orlando, FL 32828-8702 

Orange 
Central District 

Parameter Quantity or Loading 

Flow (To RIBs) Sample 
Measurement 

PARM Code 50050 y Permit 2.5 
Mon. Site No. FLW-2 Reauirement (An.Avg.) 
Flow (To RIBs) Sample 

Measurement 
PARM Code 50050 I Permit Report 
Mon. Site No. FLW-2 / Reauirement fMo.Avg_) 
BOD, Carbonaceous 5 day, 20C Sample 

Measurement 
PARM Code 80082 y Permit 
Mon. Site No. EFA-2 Reauirement 
BOD, Carbonaceous 5 day, 20C Sample 

Measurement 
PARM Code 80082 A Permit 
Mon. Site No. EFA-2 Reauirement 
Solids, Total Suspended Sample 

Measurement 
PARM Code 00530 y Permit 
Mon. Site No. EFA-2 Requirement 
Solids, Total Suspended Sample 

Measurement 
PARM Code 00530 A Permit 
Mon. Site No. EFA-2 Requirement 

PERMIT NUMBER: 

LIMIT: 
CLASS SIZE: 
MONITORING GROUP NUMBER: 
MONITORING GROUP DESCRIPTION: 
RE-SUBMITTED DMR: 0 
NO DISCHARGE FROM SITE: 0 
MONITORING PERIOD From: 

FL0038849-009-DW1P 

Interim for Consent Order 
MA 
R-001 
Rapid Infiltration Basins 

________ To: 

Units Quality or Concentration Units 

MGD 